

**TEST REPORT** 

### FOSHAN CITY UZUO FURNITURE CO.,LTD TESTING CENTER

No.: UZ2022030064811-2PH

DATE: 2022-05-20

Page 1 Total 2

Client:	Woodstock Marketing							
Address:	1616 W. Cape Coral Pkwy. Suite 102 PMB 225 Cape Coral, FL 33914							
Sample Description	Nappa by Woodstock	Manufacturer //		Remarks:				
Item No.	//	Test type	Martindale					
Sample No.	U2022030064811-2	Received date	eceived date 2022-03-07					
Buyer	//	Test date	From to	2022-03-08 2022-03-20				
No.	Test F	Test Result	Remark					
Refe	er to the test method in	GB/T 21196.2-	2007 P	art 2:				
1 Det	ermination of sample da	See next page	Pass					
(Cu	omer specified requirements : 600,000 times)							

**UZUO TESTING** 

Signed for and on behalf of Foshan, Charles UZUO Furniture Co., Ltd Testing Genter 检测专用章 TESTING SERVICES

Yuyong Liang

Approved signatory

- 1. This test report is only responsible for the samples sent by the client. The name, model and other relevant information of the samples are provided and confirmed by the client. Our laboratory is not responsible for its authenticity;
- 2. The test report is invalid without signature and seal, the paper report is invalid without seal, and the paper report shall not be copied (except full text copy) without written approval of the laboratory;
- 3. Name of testing laboratory: testing center of Foshan youzuo Furniture Co., Ltd
- **4.** Address of testing laboratory: No.18, East Qiaogao Road, Haizhou Development Zone, Xiqiao Town, Nanhai District, Foshan City, Guangdong Province, postcode: 528211



#### FOSHAN CITY UZUO FURNITURE CO.,LTD TESTING CENTER

No.: UZ2022030064811-2PH

TEST REPORT UZUO TESTING

DATE: 2022-05-20 Page 2
Total 2

#### **Test results**

#### Test Standard:

Refer to the test method in GB/T 21196.2-2007 Part 2: Determination of sample damage.

(Customer specified requirements: 600,000 times)

#### **Test Environment:**

Lab environment: Temperature 26  $\,^\circ\!\mathbb{C}\,,$  humidity 56%RH, without standard temperature and humidity preconditioning.

#### Samples Describe:

One piece of Leather. The appearance of the sample is normal. To get more sample information and photos, please refer to the sample information page.

Sample Name	s Test method	Test Condition	Test Result	Requirement	Judgement
Nappa	Refer to GB/T 21196.2-2007	Lissajous wear resistance test for 600,000 times	Slightly frayed, No sample damage.	No sample damage.	Pass

## Sample information and photos:

Weight: //



Photo 1 After wear resistance test for 600,000 times

**Remark**: The test report is only used for client research, internal quality control, product development and other purposes, and is only for internal reference.

# \*\*\*End of the report\*\*\*

- 1. This test report is only responsible for the samples sent by the client. The name, model and other relevant information of the samples are provided and confirmed by the client. Our laboratory is not responsible for its authenticity;
- 2. The test report is invalid without signature and seal, the paper report is invalid without seal, and the paper report shall not be copied (except full text copy) without written approval of the laboratory;
- 3. Name of testing laboratory: testing center of Foshan youzuo Furniture Co., Ltd
- **4.** Address of testing laboratory: No.18, East Qiaogao Road, Haizhou Development Zone, Xiqiao Town, Nanhai District, Foshan City, Guangdong Province, postcode: 528211